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Anmerkungen
Remarks

1 |The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The
traceability of the test equipment used is ensured by compliance with the regulations of our management
system.

Detailed information regarding test conditions, equipment and measurement uncertainty is available in the
test laboratory and could be provided on request.

Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemalf? eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Ruckverfolgbarkeit der eingesetzten Priifmittel ist durch die Einhaltung
der Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen beziglich Prufkonditionen, Prifequipment und Messunsicherheiten sind im
Pruflabor vorhanden und kénnen auf Wunsch bereitgestellt werden.

2 | As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such
verification is within the responsibility of the user of this document. Upon request by its client, TUV
Rheinland can confirm the validity of the digital signature by a separate document. Such request shall be
addressed to our Sales department. An environmental fee for such additional service will be charged.

Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberpruft, welche rechtlichen oder sonstigen diesbezliglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des
Kunden kann der TUV Rheinland die Giiltigkeit der digitalen Signatur durch ein gesondertes Dokument
bestétigen. Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fur einen solchen
zusatzlichen Service wird erhoben.

3 | Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the
respective test clause in the report. Deviations of testing specification(s) or customer requirements are
listed in specific test clause in the report.

Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der
jeweiligen Prufklausel des Berichts beschrieben. Abweichungen von Prifspezifikation(en) oder
Kundenanforderungen sind in der jeweiligen Prifklausel im Bericht aufgefihrt.

4 | The decision rule for statements of conformity, based on numerical measurement results, in this test report
is based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and
IEC Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this
report or requested by the customer. This means that measurement uncertainty is not taken in account
and hence also not declared in the test report. For additional information to the resulting risk based of this
decision rule please refer to ILAC G8:2019.

Die Entscheidungsregel fir Konformitéatserklarungen basierend auf numerischen Messergebnisen in
diesem Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC
G8:2019 und IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten
angewandten Norm ist etwas anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die
Messunsicherheit nicht berticksichtigt wird und daher auch nicht im Prifbericht angegeben wird. Zu
weiteren Informationen bezueglich des Risikos durch diese Entscheidungsregel siehe ILAC G8:2019.
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Test Summary
5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 FIELD STRENGTH OF FUNDAMENTAL AND HARMONICS
RESULT: Pass

5.1.3 20DB AND 99% BANDWIDTH
RESULT: Pass

5.1.4 BANDEDGE
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results
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2 Test Sites

2.1 Test Facilities

Dongguan Lepont Testing Service Co., Ltd.

Room 102, Building 11, No.7, Houjie Science And Technology Avenue, Houjie, Dongguan, Guangdong,

China

FCC Accreditation Designation No.: CN1351

ISED wireless device testing laboratory: 20133

The all tests at this test site have been conducted under the supervision of a TUV Rheinland engineer.

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radio Spectrum Testing

Equipment Manufacturer Model Serial No. Cal. until
Spectrum analyzer Agilent N9020A MY49100060 Jan. 25, 2025
Vector source Agilent N5182A MY47420382 Jan. 25, 2025
Analog signal Agilent N5171B MY51350292 Jan. 25, 2025
source
All instrument Rohde & Schwarz CMW 500 1201.002K50 Jan. 25, 2025
High and low
temperature Math-mart MT-1202-40 LEP-EO41 Jan. 25, 2025
chamber
control unit Tonscend JS0806-2 10165 Jan. 25, 2025
Testing software Tonscend JSTS1120-3 Ver 2.6.77.0518 Jan. 25, 2025
Unwanted Emission Testing
Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver | Rohde & Schwarz ESR 3 101849 Jan. 30, 2025
TR'LOA?H'Z’L?]aadba”d Schwarzbeck VULB 9163 743 Nov. 19, 2025
Spectrum analyzer Agilent N9020A MY49100060 Nov. 19, 2025
Horn antenna Schwarzbeck BBHA 9120D 01875 Jan. 23, 2025
Preamplifier Schwarzbeck BBN 9718B 00010 Nov. 16, 2025
Signal Amplifier HP 8447D 1726A01222 Jan. 23, 2025
6dB Attenuator RswTech 5W 6dB LEP-E084 Jan. 23, 2025
966 Chamber 1 MR MR-L02 LEP-EO051 Nov. 16, 2025
Test software EZ-EMC Fala EMEC-3A1 N/A
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration
Equipment requiring calibration is calibrated periodically by the manufacturer or according to

manufacturer’s specifications. Additionally, all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Table 2: Measurement Uncertainty

Parameter Uncertainty (k=2)
RF output power, conducted + 1.06dB
Occupied Channel Bandwidth +1.42
RF power density, conducted + 1.06dB
Unwanted Emissions, conducted +2.51dB
All emissions, radiated + 3.70dB
Conducted Emission 150kHz to 30MHz + 2.44dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong) Co.,
Ltd. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Dongguan Lepont Testing Service Co., Ltd.Test facility located at Room 102, Building 11, No.7, Houjie
Science And Technology Avenue, Houjie, Dongguan, Guangdong, China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Wireless Mouse, which supports 2.4GHz wireless technologies.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment: Wireless Mouse

Type Designation: 0OB1593

Trademark: N/A

FCC ID: 2BCOY-0OB1593

IC: 32736-0B1593

HVIN: 0OB1593

Operating Voltage: DC 1.5V (Supplied by “AA” battery x1)
Test Voltage: DC 1.5V

Operating Temperature Range: | -20 °C ~ +40 °C
Technical Specification of 2.4GHz

Frequency Range: 2403 MHz to 2480 MHz
Type of Modulation: GFSK

Channel Number: 78 channels

Channel Separation: 1 MHz

Antenna Type: PCB Layout Antenna
Antenna Gain: 0.73dBi

3.3 Independent Operation Modes

The basic operation modes are:
A. 2.4GHz transmitting mode
1. Low channel
2. Middle channel
3. High channel
B. On, normal operation
C. Off
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3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - FCCI/IC Label and Location Info

- User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection
Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order

to measure its highest possible radiation and conducted level. The test modes were adapted accordingly
in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

Table 4: Test environments

Environment Values During Tests

Parameter Temperature Voltage Relative Humidity
NTNV 25°C+2°C 1.5Vdc Ambient
Table 5: Test channel and frequency of 2.4GHz
Mode Test Channels (MHz) Remark
Transmitting L/M/H: 2403MHz, 2441MHz, 2480MHz -

4.3 Special Accessories and Auxiliary Equipment

Table 6: Auxiliary Equipment Used during Test

Description Manufacturer Model S/IN Rating
N/A N/A N/A N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results
5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.203
RSS-Gen Section 6.8

According to the manufacturer declared, the EUT has a PCB antenna, the gain of antenna is 0.73dBi,
which that permanent attachment and no consideration of replacement.

Therefore, the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Field strength of fundamental and harmonics

RESULT: Pass

Test Specification

Test standard :  FCC Part 15.249(a) (d) (e)
RSS-210 Section B.10
Basic standard :  ANSI C63.10: 2013
Limits . FCC Part 15.249(a) (d) (e) & 15.209(a)

RSS-210 Section B.10 (a) & (b)
RSS-Gen Section 8.9

Kind of test site :  3m Semi-anechoic Chamber

Test Setup

Date of testing . 2024-09-10

Input voltage . DC 1.5V(Supplied by “AA” battery x1)
Operation mode A

Test channel . Low/ Middle / High

Ambient temperature . Refer to test result

Relative humidity . Refer to test result

Atmospheric pressure . 101 kPa

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst-case
spurious emissions configuration of each mode was reported.

For the measurement records, refer to the appendix B.
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5.1.3 20dB and 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

RSS-Gen Section 6.7
ANSI C63.10: 2013
Within assigned band
Shielded Room

2024-09-05

DC 1.5V(Supplied by “AA” battery x1)
A

Low / Middle / High

24.2 °C

53 %

101 kPa

For the measurement records, refer to the appendix B.
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5.1.4 Band Edge

RESULT:

Test Specification
Test standard

Basic standard
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.249(a) (d) (e) & 15.209 & 15.205
RSS-210 Section B.10 (a) & (b)

RSS-Gen Section 8.9 & 8.10

ANSI C63.10: 2013

FCC Part 15.249(a) (d) (e) & 15.209 & 15.205
RSS-Gen Table5 & 7

3m Semi-anechoic Chamber

2024-09-10

DC 1.5V(Supplied by “AA” battery x1)
A

Low / Middle / High

Refer to test result

Refer to test result

101 kPa

For the measurement records, refer to the appendix B.




Prufbericht - Produkte
Test Report - Products

A TUVRheinland®

Prufbericht - Nr.: CN24WZzZVG 001

Test Report No.:

Seite 17 von 18
Page 17 of 18

6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B.1: Fundamental

Freq Reading Level | Factor | Emission Level Limit 3m Margin Ant.P
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) ol
PK AV PK AV PK AV PK AV (H/V)

2403 | 79.35 | 64.28 | -4.45 | 74.90 | 59.83 114 94 -39.1 | -34.17 V

2403 | 8255 | 67.39 | -445 | 78.10 | 62.94 114 94 -35.9 | -31.06 H

2441 | 81.25 61.6 -4.45 | 76.80 | 57.15 114 94 -37.2 | -36.85

\%
2441 | 87.12 | 65.36 | -4.45 | 82.67 | 60.91 114 94 -31.33 | -33.09 H
2480 | 80.33 | 69.56 | -4.45 | 75.88 | 65.11 114 94 -37 -28.89 V
2480 | 84.12 | 68.78 | -4.45 | 79.67 | 64.33 114 94 -29.7 | -29.67 H

Note: (1) Correct Factor= Antenna Factor +Cable Loss- Amplifier Gain
(2) Emission Level= Reading Level+Probe Factor +Cable Loss
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Appendix B.2: 20dB and 99% Bandwidth

Test Mode 20d|$ 990/9 Limit
Channel Test Channel Bandwidth Bandwidth (MH2)
(MHz) (kHz) (kHz)
Low Channel 2403 2017.00 1737.4
Middle Channel 2441 2015.00 1717.1 Within the assigned
High Channel 2480 2018.00 1709.0 frequency band
Maximum Maximum 2018.00 17374 2400~2483.5MHz
Measured Value Measured Value
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Test Plot of 20dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
s 3
Center Freq 2.441000000 GHz

L
#IFGain:Low

Ref Offset 0.5 dB
Ref 10.00 dBm

Center 2.441 GHz
#Res BW 100 kHz

Occupied Bandwidth
1.8972 MHz
-1.911 kHz
2.015 MHz

Transmit Freq Error
x dB Bandwidth

= Trig:Free Run

ALIGN AUTO

Low CH
Agilent Spectrum Analyzer - Occupied BW
N i ) e R S o e B ALIGN AUTD 09:16:17 AM Sep 05, 2024
Center Freq 2.403000000 GHz Center Freq;: 2.403000000 GHz Radio Std: None TracelDetector
(5=) Trig: Free Run Avg|Hold>10/10
#IFGain:Low #Atten: 10 <B Radio Device: BTS
Ref Offset 0.5 dB
Ref 10.00 dBm
ClearWrite
Center 2.403 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 4.69 dBm
1.9538 MH:z
Transmit Freq Error 349 Hz OBW Power 99.00 %
x dB Bandwidth 2.017 NIHz x dB -20.00 dB
Middle CH

09:17:28 AM Sep 05, 2024
Trace/Detector

Center Freq: 2.441000000 GHz
Avg|Hold:>10110

#Atten: 10 dB

#VBW 300 kHz

Total Power

QBW Power

x dB -2

3.68 dBm

Radio Std: None

Radio Device: BTS

Clear Write

99.00 %
0.00 dB
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High CH

&iient Spectrum Analyzer - Occupied BW

s 5@ @ @ @ @ @ @ : ALIGNAUTO  [09:15:16 AM Sep 05, 2024
Span 5.0000 MHz Radio Std: None TracelDetector

Avg|Hold:>10/10

_—
#IFGain:Low ™ #Atten: 10 dB Radie Device: BTS

Ref Offset 0.5 dB
Ref 10.00 dBm

ClearWrite

Average

Max Hold

Center 248 GHz

#Res BW 100 kHz #VBW 300 kHz Min Hold

Occupied Bandwidth Total Power 2.19 dBm

1.8904 MHz Detector

Average @
Transmit Freq Error 4.847 kHz OBW Power 99.00 % Man

x dB Bandwidth 2.018 MHz x dB -20.00 dB

|
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Test Plot of 99% Bandwidth

Low CH
Ag}ient Spectrum Analyzer - Occupied BW
e e ALTGH AUTD 09:22:07 AM Sep03, 2024
Marker 1 2.4030 GHz Radio 5td: None Peak Search
(&= Avg|Hold:>10/10
#IFGain:Low #Atten: 10 «B Radie Device: BTS
Mkr1 2.402985 GHz
Ref Offset 0.5 dB
Ref 10.00 dBm -1.8282 dBm
Span 5 MHz
#VBW 100 kHz Sweep 6.867 ms
Occupied Bandwidth Total Power 4.54 dBm
1.7374 MHz
Transmit Freq Error 29.980 kHz OBW Power 99.00 %
x dB Bandwidth 1.832 MHz xdB -26.00 dB
MSG STATUS
Middle CH

Ag%ient Spectrum Analyzer - Occupied BW
Qe e S0 i |
Marker 1 2.4410 GHz

s
#IFGain:Low

SENSEINT] ALIGN AUTO 09:23:11 AM Sep 05, 2024

Center Freq: 2441000000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>1010

#Atten: 10 dB Radio Device: BTS

Ref Offset 0.5 dB
Ref 10.00 dBm

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth

Mkr1 2.440985 GHz
-2.9048 dBm

Span 5 MHz
#VBW 100 kHz Sweep 6.267 ms

Total Power 3.18 dBm

1.7171 MHz

Transmit Freq Error
x dB Bandwidth

35.363 kHz
1.828 MHz

99.00 %
-26.00 dB

QOBW Power
xdB

STATUS

Peak Search
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High CH

Ag}ient Spectrum Analyzer - Occupied BW

SO A | B ALIGH AUTD 09:23:48 AM Sep 05, 2024

Marker 1 2.4800 GHz > Radio 5td: None
Avg|Hold:>10/10

_—
#IFGain:Low ™ #Atten: 10 dB Radie Device: BTS

Mkr1 2.479985 GHz

Peak Search

Ref Offset 0.5 dB

Ref 10.00 dBm I -3.9303 dBm

Center 248 GHz Span 5 MHz
# #VBW 100 kHz Sweep 6.867 ms

Occupied Bandwidth Total Power 1.82 dBm
1.7090 MHz

Transmit Freq Error 41.023 kHz OBW Power 99.00 %
x dB Bandwidth 1.806 MHz x dB -26.00 dB

MSG STATUS
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Appendix B.3: Harmonics Radiated Emission

30MHz -1

L

Site: 966 Chamber 1

GHz

LEPONT
71 F0irE il

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology

Radiation Emission

Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn

2024/9/9

Job No.:
Test Standard:

LP24080252C01-01
FCC PART 15B 3M Radiation

Temp:
Test Engineer:  Lucas

245 (C) /51 %RH/ 1014

EUT: Incase Wireless Mobile Mouse 1850 Power Rating: DC 1.5V
Model No.: 0OB1593 Ant. Polarization: Horizontal
Test Mode: X
Remark 1: 2480MHZ
80.0 dBuV/m
70 s =
60 ! ! ! ! !
FOC PART 158 3M Radiation
50 Macgin 5 B
40
30
20
10
0.0
30.000 60.000 90.000 (MH2) 300.000 600.000 1000.0
Frequency Factor | Reading | Level Limit |Margin
No. (MHz)  |(@Buv/m)| (dBuV) [(dBuv/m)|(@Buv/m)| (dB) |Pe'ector|MK-| Remark
1 42.6000 12.14 8.86 21.00 40.00 [-19.00| QP
2 48.5016 12.51 9.79 22.30 40.00 (-17.70| QP ¥
3 57.5939 11.62 9.12 20.74 40.00 (-19.26| QP
4 102.7192 10.42 10.32 20.74 43.50 |[-22.76| QP
5 164.9075 8.29 10.05 18.34 43.50 |[-25.16| QP
6 216.7828 10.94 9.54 20.48 46.00 [-25.52| QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data

File: OB1593-2\Data :#6

x:Over limit !:Over margin
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Dongguan Lepont Testing Service Co., Ltd.
. LL?L Room 102, Building 11, No.7 Houjie Science And Technology
n ;ﬂr,ﬂ, Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://Aww.lepont.com.cn
S e—— Radiation Emission s0241918
Job No.: LP24080252C01-01 Temp: 24.5 (C)/ 51 %RH/ 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Lucas
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2480MHZ
80.0 dBu¥/m
70
60

FCOC PART 158 3M Radsation

50 | | | I N | af { |Margin 1.‘vHA, E
\

w0 |

|
L4 |
|
30
20
10
0.0 ‘
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0
Frequency Factor | Reading | Level Limit |Margin
No. | " " MHz)  [(@Buv/m)| (dBuv) |(dBuv/m)|(dBuvim)| (aB) |Petector | MK | Remark
1 | 444308 | 1262 | 11.01 | 2363 | 4000 |-16.37] QP | *
2 | 56.9912 | 1169 | 1026 | 21.95 | 40.00 |-18.05] QP
3 | 69.6005 | 9.06 | 11.08 | 20.14 | 40.00 |-19.86] QP
4 | 998777 | 1058 | 974 | 2032 | 4350 |-2318] QP
5 | 111.3468 | 9.86 | 1066 | 2052 | 4350 |-22.98| QP
6 | 2391473 | 1112 | 1031 | 21.43 | 46.00 |-2457| QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-2\Data :#5
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Dongguan Lepont Testing Service Co., Ltd.
. LL?L Room 102, Building 11, No.7 Houjie Science And Technology
n ;ﬂr,ﬂ, Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://Aww.lepont.com.cn
S e—— Radiation Emission s0241918
Job No.: LP24080252C01-01 Temp: 24.5 (C)/ 51 %RH/ 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Lucas
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2441MHZ
80.0 dBu¥/m
70
60

FCOC PART 158 3M Radsation
50 | | | I N | af { |Margin 1.‘vHA, E
\

w0 !

30

20

10

0.0 ‘
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0

Frequency Factor | Reading | Level Limit |Margin

No. | " " MHz)  [(@Buv/m)| (@Buv) |(dBuv/m)|(dBuvim)| (aB) |Petector | MK | Remark

1 | 433534 | 1234 | 917 | 2151 | 4000 |-1849] QP

2 | 485016 | 1251 | 983 | 2234 | 40.00 |-17.66] QP | *

3 | 609176 | 11.16 | 9.88 | 21.04 | 40.00 |-18.96] QP

4 | 927871 924 | 944 | 1868 | 4350 |-24.82| QP

5 | 1034421 | 1038 | 955 | 19.93 | 4350 |-2357| QP

6 | 207.1226 | 10.86 | 10.70 | 21.56 | 4350 |-21.94] QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-2\Data :#4
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Dongguan Lepont Testing Service Co., Ltd.
. LL?L Room 102, Building 11, No.7 Houjie Science And Technology
n ;ﬂr,ﬂ, Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://Aww.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/9
Job No.: LP24080252C01-01 Temp: 24.5 (C)/ 51 %RH/ 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Lucas
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Horizontal
Test Mode: >
Remark 1: 2441MHZ
80.0 dBu¥/m
70
60

FCOC PART 158 3M Radsation

50 | | | I N | af { |Margin -6 HR E

40

30

20

10

0.0 ‘
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0

Frequency Factor | Reading | Level Limit |Margin

No. | " " MHz)  [(@Buv/m)| (@BuV) |(dBuv/m)|(dBuvim)| (aB) |Petecter [ MK | Remark

1 | 452165 | 12.76 | 969 | 2245 | 4000 |-17.55] QP | *

2 | 529453 | 1210 | 993 | 22.03 | 40.00 |-17.97| QP

3 | 602800 | 1131 | 917 | 2048 | 40.00 |-19.52| QP

4 | 947600 | 962 | 944 | 19.06 | 4350 |24.44] QP

5 | 1052716 | 1026 | 976 | 20.02 | 4350 |-23.48 QP

6 | 2063975 | 10.85 | 1062 | 21.47 | 4350 |-22.03] QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-2\Data :#3
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Dongguan Lepont Testing Service Co., Ltd.
. LL?L Room 102, Building 11, No.7 Houjie Science And Technology
n ;ﬂr,ﬂ, Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://Aww.lepont.com.cn
S e—— Radiation Emission s0241918
Job No.: LP24080252C01-01 Temp: 24.5 (C)/ 51 %RH/ 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Lucas
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Horizontal
Test Mode: >
Remark 1: 2403MHZ
80.0 dBu¥/m
70
60

FCOC PART 158 3M Radsation

50 | | | I N | af { |Margin -6 HR E

40

30

20

10

0.0 ‘
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0

Frequency Factor | Reading | Level Limit |Margin

No. | " " MHz)  [(@Buv/m)| (@BuV) |(dBuv/m)|(dBuvim)| (aB) |Petector [MK- | Remark

1 | 452166 | 12.76 | 965 | 2241 | 4000 |-17.59] QP | *

2 | 522079 | 1218 | 952 | 21.70 | 40.00 |-18.30] QP

3 | 592325 | 1145 | 1023 | 21.68 | 40.00 |-18.32| QP

4 | 957622 | 981 | 1001 | 19.82 | 4350 |-2368] QP

5 | 1052718 | 1026 | 10.36 | 2062 | 4350 |-22.88] QP

6 | 210.7860 | 10.89 | 1022 | 21.11 | 4350 |-22.39] QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-2\Data :#2
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Dongguan Lepont Testing Service Co., Ltd.
. LL?L Room 102, Building 11, No.7 Houjie Science And Technology
n ;ﬂr,ﬂ, Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://Aww.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/9
Job No.: LP24080252C01-01 Temp: 24.5 (C)/ 51 %RH/ 1014
Test Standard: FCC PART 15B 3M Radiation Test Engineer:  Lucas
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Vertical
Test Mode: >
Remark 1: 2403MHZ
80.0 dBu¥/m
70
60

FCOC PART 158 3M Radsation

50 | | | I N | af { |Margin -6 HR E

40

30

20

10

0.0 ‘
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.0

Frequency Factor | Reading | Level Limit |Margin

No. | " " MHz)  [(@Buv/m)| (@Buv) |(dBuv/m)|(dBuvim)| (aB) |Petector [ MK | Remark

1 | 421542 | 1202 | 985 | 21.87 | 4000 |-1813] QP | *

2 | 505860 | 1234 | 914 | 21.48 | 40.00 |-1852| QP

3 | 619951 | 1090 | 10.33 | 21.23 | 40.00 |-18.77| QP

4 | 1045361 | 10.30 | 1048 | 20.78 | 4350 |-22.72] QP

5 | 1857882 | 9.12 | 10.98 | 20.10 | 4350 |-23.40] QP

6 | 2253080 | 11.01 | 1045 | 21.46 | 46.00 |-24.54| QP

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-2\Data :#1
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1GHz - 18GHz
Note: The highest waveform in the figure is 2.4GHz Fundamental.

Dongguan Lepont Testing Service Co., Ltd.
LEPONT Room 102, Building 11, No.7 Houjie Science And Technology
n ;”r,n Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 769 8308 6888 Http://mwww.lepont.com.cn

Radiation Emission

Site: 966 Chamber 1 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: 0OB1593 Ant. Polarization: Vertical
Test Mode: TX
Remark 1: 2441MHz

96.9 dBuV/m

87

77 { ! FCC Class B 3M Radiation Peak{Above 16}

67

57 1 1 t FEE-Elass-B-3M-Fadiation-AvgiAbove- i ok

47 ‘ ~AVG

P’J' PRl ,w‘:‘f""'r.v.“w“‘" *“va"-"""“lw"J oS
27 ,“,I.‘-,-w 2l | ‘ ! ul
16.9 ‘
1000.000 2700.00  4400.00  6100.00  7800.00  (MHz) 1120000 12900.00 14600.00 16300.00  18000.0(
Frequency Factor | Reading | Level Limit  [Margin
No. | " “MHz)  |(dBuv/m)| (dBuV) |(dBuv/m)|(dBuvim)| (dB) |Petector |MK-| Remark

1 1612.000 -5.34 47.76 42.42 74.00 |[-31.58| peak

2 4876.000 0.99 47.61 48.60 74.00 |-25.40| peak

3 7069.000 7.74 44.89 52.63 74.00 |-21.37| peak

4 1612.000 -5.34 38.12 32.78 54.00 |(-21.22| AVG

5 4876.000 0.99 35.20 36.19 54.00 [-17.81| AVG

6 7069.000 7.74 35.12 42.86 54.00 [-11.14| AVG | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#6
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Dongguan Lepont Testing Service Co., Ltd.
~ LmL Room 102, Building 11, No.7 Houjie Science And Technology
n fﬂrm Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: 0OB1593 Ant. Polarization: Horizontal
Test Mode: TX
Remark 1: 2441MHz
96.9 dBu¥Y/m
87
77 t ; t FEC Class B 3M Radiation Peak{Above 16}
67
¢ peak
57 ! i ’ g T FEE-ClassB- ».4. Rradiation-Ay qu‘h-w;:W

P Y T L R
NVWWWMMW _lave

47

1 AP A
ﬁ M gyt 4 N '-"\"\"n/'%"‘

37 | | L NI At Vv?"‘ AL
T Al Ln,..,-r ™ L#n“.vf""“"""

27 [daghacd™™

16.9 ‘

1000.000 2700.00 4400.00 6100.00 7800.00 (MHz) 11200.00 12900.00 14600.00 16300.00 18000.0(
i e A e e

i1 1799.000 -4.85 48.08 43.23 74.00 |-30.77| peak

2 3414.000 0.21 50.56 50.77 74.00 |-23.23| peak

3 4876.000 0.99 49.65 50.64 74.00 |-23.36| peak

4 6865.000 7.36 45.26 52.62 74.00 |-21.38| peak

5 1799.000 -4.85 38.79 33.94 54.00 |-20.06| AVG

6 3414.000 0.21 39.62 39.83 54.00 ([-14.17| AVG

7 4893.000 1.00 37.28 38.28 54.00 |-15.72| AVG

8 6865.000 7.36 33.93 41.29 54.00 |-12.71] AVG | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#5
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Dongguan Lepont Testing Service Co., Ltd.
~ LmL Room 102, Building 11, No.7 Houjie Science And Technology
n fﬂrm Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Horizontal
Test Mode: X
Remark 1: 2403MHz
96.9 dBu¥Y/m
87
77 1 T t FEE €lass B-3M-Radiation Peak{Above 16}
67
2
57 - ﬁ ! i ! % I i FEE-Elnss-B-IM-Fradiotion-AgiAbove-+6)— M‘Pea"
i P B Y
47 | ‘ hrLM ) _~AAVE
M POV S
2 WW AR T Nty o WA A
37 VL el i 1 :«I —_— e Akl 3}
I, "Av.‘rwh’l
27 bt Lot {
16.9 ‘
1000.000 2700.00 440000 6100.00 7800.00 (MH2) 11200.00 12900.00 14600.00 16300.00 18000.0(
No. Frequency Factor [ Reading | Level Limit |Margin Gataciar Inie | Bemaid

(MHz) ~ |(dBuVv/m)| (dBuV) |(dBuV/m)|(dBuVv/m)| (dB)
1714000 | -506 | 57.32 | 52.26 | 74.00 |-21.74| peak
1731.000 | -5.02 | 44.90 | 39.88 | 54.00 |-14.12] AVG
1952.000 | -445 | 59.77 | 55.32 | 74.00 |-18.68| peak
1969.000 | -4.40 | 44.93 | 4053 | 54.00 |-13.47| AVG
4808.000 | 098 | 5850 | 59.48 | 74.00 |-14.52| peak
4825000 | 098 | 46.18 | 47.16 | 54.00 | -6.84| AVG | *
7205.000 | 7.68 | 47.81 | 55.49 | 74.00 |-18.51| peak
7222000 | 767 | 3491 | 4258 | 54.00 |-11.42] AVG

O|IN|O|O|D|[WIN| -~

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#4
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Dongguan Lepont Testing Service Co., Ltd.
~ LmL Room 102, Building 11, No.7 Houjie Science And Technology
n fﬂrm Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Vertical
Test Mode: X
Remark 1: 2403MHz
96.9 dBu¥Y/m
87
77 t f 1 FEE Class B-3M Radiation Peak{Above 16}
67
3
57 ! ! - Xt L FEE-Class-B-IMPradiation-AvgiAbove- 16} _~{peak
| - ‘ A A
1 ‘ MMMM
47 b, | | \ _1AVE
1 ApAP
Aot i) v AN Y A
37 g [ ‘ ﬂ,p’ll ,,‘4,-’""""“%"""Ny{"nr"'M"‘w’l i oW’
2 ,./'wa‘“"-“,
L i
[P &
27 |t nd I ‘
16.9 ‘
1000.000 2700.00  4400.00 6100.00  7800.00 (MH2) 11200.00 12900.00 14600.00 16300.00 18000.0(
Frequency Factor [ Reading | Level Limit |Margin
No. | " MHz)  [(@Buv/m)| (dBuV) |(dBuv/m)|(dBuvim)| (dB) |Petector MK | Remark
1 1935.000 -4.49 52.18 47.69 74.00 |-26.31| peak
2 1952.000 -4.45 36.64 32.19 54.00 |-21.81| AVG
3 7205.000 7.68 48.89 56.57 74.00 |-17.43| peak
4 7222.000 7.67 36.42 44.09 5400 | -991 | AVG | *
5 8718.000 8.65 42.19 50.84 74.00 |-23.16| peak
6 8735.000 8.68 29.66 38.34 54.00 |-15.66| AVG

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#3
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O

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 769 8308 6888 Http://www.lepont.com.cn

Radiation Emission

Site: 966 Chamber 1 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Vertical
Test Mode: X
Remark 1: 2480MHz

96.9 dBu¥Y/m
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77 ; { i FCE Class B 3M Radiation Peak(Above 16}
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57 1 T . 5T T e B Pt Aoy qf*\%-ﬂvr:*““m M‘pea*
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47 - |t M Aave
W [ PV ol
WM ‘ T w‘ P AR Y e MVt e
37 it ! I i !
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LA .-mﬂw,:n.-"b"~"”“‘ o
27 W‘JLJ«' e ! ‘
16.9
1000.000 2700.00  4400.00  6100.00  7800.00  (MHz) 11200.00 12900.00 14600.00 16300.00 18000.0(
Frequency Factor [ Reading | Level Limit |Margin
No. | " MHz)  [(@Buv/m)| (dBuV) |(dBuv/m)|(dBuvim)| (dB) |Petector MK | Remark

1 1765.000 -4.93 57.75 52.82 74.00 [-21.18| peak

2 1782.000 -4.89 43.80 38.91 54.00 [-15.09| AVG

3 4961.000 1.00 57.99 58.99 74.00 (-15.01| peak

4 4978.000 0.99 45.89 46.88 54.00 | -7.12| AVG | *

5 7443.000 Z:57 45.75 53.32 74.00 [-20.68| peak

6 7460.000 7.56 34.10 41.66 54.00 |-12.34| AVG

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#2
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Dongguan Lepont Testing Service Co., Ltd.
~ LmL Room 102, Building 11, No.7 Houjie Science And Technology
n fﬂrm Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn
Site: 966 Chamber 1 Radlatlon Emlssmn 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Horizontal
Test Mode: X
Remark 1: 2480MHz
96.9 dBu¥Y/m
87
77 i f 1 FEE Class B-3M Radiation Peak{Above 16}
67 =
57 : t - - t FHE-ElassB-IM TradmbionAvqgtAbore G4 peak
X | | P oy “"“M
( L s e
47 |4 ! _-|AVE
b PRV Y %
- ; 1 ,‘.,‘.\_,,.,,Aﬂ,“u-v\"“J"‘l'""ﬂ i w,,',~<.{_.,m"w‘\“..~,,.-th‘r\.u:-, AN AP
2
27 j N5
16.9
1000.000 2700.00  4400.00  6100.00  7800.00  (MHz) 11200.00 12900.00 14600.00 16300.00 18000.0(
Frequency Factor [ Reading | Level Limit |Margin
No. | " MHz)  [(@Buv/m)| (dBuv) |(dBuv/m)|(dBuvim)| (dB) |Petector MK | Remark
1 1238.000 -5.90 50.10 44.20 74.00 |-29.80| peak
2 1255.000 -5.88 36.88 31.00 54.00 |-23.00| AVG
3 1782.000 -4.89 55.98 51.09 74.00 |-22.91| peak
4 1799.000 -4.85 42.56 37.71 54.00 |-16.29| AVG
5 7443.000 7:57 42.69 50.26 74.00 |-23.74| peak
6 7460.000 7.56 31.71 39.27 54.00 |-14.73| AVG
7 4978.000 0.99 42.07 43.06 54.00 |-10.94| AVG
8 4961.000 1.00 62.10 63.10 74.00 |-10.90( peak | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-RSE\Data :#1
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Appendix B.4: Test Results of Radiated Emissions in Restricted Bands

Low channel
Dongguan Lepont Testing Service Co., Ltd.
. '—mL Room 102, Building 11, No.7 Houjie Science And Technology
nflhfa,ﬂ’ Avenue, Houjie, Dongguan, Guangdong, China
Tel.: +86 769 8308 6888 Http://www.lepont.com.cn
e By Radiation Emission 202419010
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: OB1593 Ant. Polarization: Horizontal
Test Mode: >
Remark 1: 2403MHz

96.9 dBuVY/m

" | | | 4
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16.9
2300.000 2311.00 2322.00 2333.00 234400 (MHz) 2366.00 2377.00 2388.00 2399.00 2410.00
Frequency | Factor |Reading | Level Limit  [Margin
No- | " MHz)  |(@Buvim)| (dBuV) |(dBuv/m)|(dBuv/m)| (@B) |Petector [MK- | Remark
1 2389980 | -2.85 | 30.81 | 27.96 | 54.00 |-26.04] AVG
2 | 2390000 | 2.85 | 3899 | 36.14 | 74.00 [-37.86| peak
3 | 2400000 | -280 | 5231 | 49.51 | 74.00 [-24.49] peak
4 | 2400100 | -2.80 | 5125 | 4845 | 54.00 | -555| AVG | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-BAND\Data :#1
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A TUVRheinland®

u LEPONT
YaE: 113

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 769 8308 6888 Hittp://www.lepont.com.cn

Radiation Emission

Site: 966 Chamber 1 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY

EUT: Incase Wireless Mobile Mouse 1850 Power Rating: DC 1.5V

Model No.: OB1593 Ant. Polarization: Vertical

Test Mode: X

Remark 1: 2403MHz

96.9 dBuV/m

87

77

]
[vr]
m

Badint PeakfAbh
L T eagkiAbove

-

67

57 - = 1- -
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27 = . “= — i B - e X X R AVG
16.9
2300.000 2311.00 2322.00 2333.00 234400 (MHz) 2366.00 2377.00 2388.00 2399.00 2410.00
Frequency Factor | Reading | Level Limit |Margin

No- | " "(MHz) ~ [(dBuvim)| (dBuv) |(dBuV/m)|(dBuvim)| (@B) |Pe'ec" | M| Remark

1 | 2390.000 | 2.85 | 3961 | 36.76 | 74.00 |-37.24| peak

2 | 2390310 | -2.85 | 3017 | 27.32 | 54.00 |-26.68] AVG

3 | 2400000 | -2.80 | 41.04 | 3824 | 7400 |-35.76| peak

4 | 2400430 | -2.80 | 3066 | 27.86 | 54.00 |-26.14| AVG | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-BAND\Data :#2
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High channel

G LEPONT
T

Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 769 8308 6888 Http://www.lepont.com.cn

Radiation Emission

Site: 966 Chamber 1 2024/9/10
Job No.: LP24080252C01-03 Temp: 237 (C) 157 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY
EUT: Incase Wireless Mobile Mouse 1850 Power Rating:  DC 1.5V
Model No.: 0OB1593 Ant. Polarization: Vertical
Test Mode: X
Remark 1: 2480MHz
96.9 dBu¥Y/m
87
7 77X FEE-Elass B-3M-Radiation PeakfAbove 16}
67
57 FHE Ctaes T B D adimtion At afAhays ik
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47 r:
37 J %'L 2 : I | peak
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27 colmancisd= j-»--gw__,WMW_I%W‘_ANM_w i cnetef AVG
16.9
2470.000 2473.00 2476.00 247900 248200  (MHz) 248800 2491.00 249400 2497.00  2500.00
Frequency Factor |Reading | Level Limit (Margin
No- | " "MHz)  |(dBuv/m)| (dBuv) |(@Buv/m)|(dBuvim)| (@B) |PE‘ecto M- | Remark
1 2483.470 -2.48 30.36 27.88 54.00 |[-26.12( AVG | *
2 2483.500 -2.48 38.64 36.16 74.00 |[-37.84| peak
3 2485.150 -2.48 39.65 3717 74.00 |[-36.83( peak
4 2485.270 -2.48 29.43 26.95 54.00 |-27.05| AVG

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-BAND\Data :#3
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Dongguan Lepont Testing Service Co., Ltd.
Room 102, Building 11, No.7 Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

Tel.: +86 769 8308 6888 Http://www.lepont.com.cn

Radiation Emission

Site: 966 Chamber 1 2024/9/10
Job No.: LP24080252C01-03 Temp: 23.7 (C) / 57 %RH/ 983 hpa
Test Standard: FCC Class B 3M Radiation Peak(Above 1G) Test Engineer:  JERRY

EUT: Incase Wireless Mobile Mouse 1850 Power Rating: DC 1.5V

Model No.: OB1593 Ant. Polarization: Horizontal

Test Mode: X

Remark 1: 2480MHz

96.9 dBuV/m

87

77 ElassB-IM-Had rPeakfAbove 16}

67

57 A Cbnes D B D adimtion A alAhoye Hirk

47

37 Mt Aot sty tuspindsgrincon| PEak
27 TGS SO NEIDIDSFOTSRITIN ESSHF NN FOTOUO D oo " © 1
16.9

2470.000 2473.00 2476.00 2479.00 2482 00 (MHz) 2488.00 2491.00 249400 2497.00 2500.00
Frequency Factor |Reading | Level Limit |Margin

No. | " "MHz) ~ |(dBuv/m)| (dBuv) |(@BuV/m)|(@Buvim)| (@B) | |MK- [ Remark

1 2483500 | -2.48 | 51.07 | 4859 | 74.00 [-25.41| peak

2 | 2485000 | -248 | 5362 | 51.14 | 74.00 [-22.86] peak

3 | 2483470 | -248 | 4919 | 46.71 54.00 | -7.29| AVG

4 | 2485000 | -248 | 5213 | 4965 | 5400 | 435| AVG | *

Note: Level=Reading+Factor,Over=Level-Limit.
MK.:*:Maximum data x:Over limit !:Over margin

File: OB1593-BAND\Data :#4
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